K

LLIKA® CEPBEPHbIN CEPUW BY ZPAS
(KOMIEKT ABEPEV PA3[BMXHbIX XOJI0AHOMO KOPULOPA)

WHcTpyKuMsa no MOHTaXy



K

COCTAB KOMMJTEKTA [IBEPEI PA3ABXHbIX XOJTOAHOTO KOPVZOPA

KomnnekTaums
[lBepb pa3aBuxHas npasas — 1 Wwr.

\ (1) Dbeps - 2 wm.

[Bepb pa3aBuxHas nesas — 1 wr.

(2) NBeps - 2 wm.

)

(11) Xodobou npagunb Mkx8 - 1 wm.

(12) KpoHwmed R - 1 wm.

)

(13) KpoHwmed L - 1wm.

(1&) Bubm M6x16 - & wm

(15) Pukcamop Kapemku - & wm.

o o &=

®ukcamop cmonopa dbepu - & wm.

(17) Cmonop 8Bepu - & wm

(®)

Ponuk 8na pukcauuu dbeped - 2 wm

/l(@

Buxm pe3bdobuidabaubanwud Mix8 - 2 wm.

@




=i
A

Komnnekt Ne 2

(1) Narens Sokobas npabasi - 1 wm

@ Maxens dokobas nebas - 1 wm.

(23) KpoHwmedx dokabod - 16 wm

(24) KpoHwmeH HUXHUG - & wm

(25) NMpobod 3a3emnerus - 2 wm.
Bunm pe3sdobeidabnubaowud Mix8 - 10 wm
27 bonm M6x10 - 10 wm

Watda 6 - 2 wm
BuHm M6x16 - & wm

Buxm M6x12 DIN 7500 - 52 wm.

@1) 3nak 3uzemnedue D=30 MM - & wm

€19 Yzonok usonupyowud - 2 wm




=i
A

Komnnext Ne 3

a

@@46!”@’_-;

4 ®

(37 Narens kpsiwy nuuedas - 1wm

@ MaHens nuuebas nebasd - 1 wm.

(33) Navens nuuebas npabast - 1 wm
(34 Haknadka naxenu nuuebod - 1wm
(35) KpoHwmenH navenu nuuebod - 1 wm
Bum M5x12 - 7 wm

(37) Buhm M6x16 DIN 965 - 5 wm

Waoda 5 - 7 wm.

ladka gpnaHuebas M5 - 2 wm

ladka daaHuebas M6 - 9 wm.

(1) Bunm cavorapesaowud M5x16 DN 7981 - 2 wm

Komnnekt Ne 4

T
i
1

= S

aedd s

©

©

(41 banka nebas - 1 wm

(2 banka npaBost - 1 wm.

(&3 KpoHwmedx danku - 2 wm.

(&5) bonm M12x20 - & wm.

(5) bonm M12x30 - 1wm
Burm M6x16 DIN 965 - 11 wm.
(7 Tk gnaHuebas 12 - 1 wm.

ladka gnaHuebas 6 - 15 wm

Wadda 12 - 5 wm
Bonm M6x20 - & wm.
(1) Wadda 6 - 8 wm

1) Waoda 6 - & wm.



=i
A

NOPAA0K MOHTAXA

[lna MoHTaxa Bam nNoTpebyeTcs KoY
TORX M-06pa3sHbii T25, Habop raeyHbIX
K/IOYel, a Takke OTBepTKa KpecToBas.

Pacnonoxuts wkadsl CTPOro apyr
HanpoTMB Apyra Ha OAHOWN OCU.
PaccTosiHne mexay wkadamm 4OMKHO
ObITb 1200 MM.

YCTaHOBUTb LWKadbl B rOPU30HTAIbHON
MA0CKOCTM HA OAHON BbICOTE MO YPOBHIO,
€CNN OHW YCTaHOB/EHbI HA HOXKaX.

Mepen cOopkol KOMMNNEKTa ABEpEN
PasaBUXHOI0 X0N04HOIr0 Kopuaopa
HEOOXOAMMO YCTaHOBUTb KPbILLY
xonogHoro kopugopa ITK by ZPAS no
VMHCTpYKunn ZP.R.001.1T1M.

LWar 1

PaCI'IaKOBKy napenuna npomn3segute
cnecapHbIM HOXOM. PaspesaHue
ynakoOBKW Npoun3BegnTe akkypaTHo,
4TOObI HE MOBPEANTb 3aLUTHOE
nokpbITNE ,u,eTane|7| B ynakoBKe.

Lar 2

MpunoxwuTte 60KOBYIO NaHeNb

npasyto (2.1) K wkady 1 oTMeTbTE
pacnosioXeHne KPOHLITENHOB GOKOBbIX
(2.3) 1 HMXHUX (2.4).

Llar 3

3adukecnpynTe BuHTaMu (2.10)
KPOHLWITENH 6OKOBOM (2.3) Ha cTorKax
BEPTUKAJbHbIX B YKa3aHHbIX MECTax.

Lar 4

3adukcunpyinte BuHTamu (2.7)
KPOHLUTENH HUXKHWUIA (2.4) HA HUXHEM N
BEPXHEM NpoduUnax no rnyburHe

B YKa3aHHbIX MecTax.

IMpumeyatne — Ha JaHHOM PUCYHKe ABEPY W KPbILLK LuKahOB
He MoKa3aHbl.



K

LWar 5

Mpown3BenunTe HaBec 6OKOBOM

naHenu (2.1) Ha wkad n 3adukcupyinte
BuHTamum (2.10) B MecTax yCTaHOBKM
KPOHLWITENHOB (2.3, 2.4).

LLiar 6
MoBTOpPUTE Warn 2-5 ans yctaHoBKM
naHenu 6okoBoW Neso (2.2).

LWar 7

MpunoxuTe KPOHLWTENH 6ankn (4.3)

K 6anke nesowi (4.1) n 3akpenuTte
6ontamu (4.10), wanbamm (4.11,4.12)
v rakamm (4.8).

Lllar 8

YctaHoBuTe 6anky nesyto (4.1) B
ykasaHHOM MecTe 1 3adpukcmnpynte
6ontamu (4.4) c wanbamu (4.9).

Llar 9

YCTaHOBUTb NaHesIb KPbILLW JINLEBYIO
(3.1) Ha Kapkac KpbILLM XONOAHOIO
Kopuaopa Takum 06pasom, HToObl
0TBEPCTUS NOLAAEPXNBAIOLLETO
KPOHLUTENHA NNLLEBOI MaHEeN coBnanun
C OTBEPCTUSIMU OJ151 COEAMHEHMS Banok
(4.1, 4.2). BadumkcmpoBaTb BUHTaAMn
(3.6) c waribamu (3.8) nuueByio naHenb
C KapKacoM KpbILLN.

LWar 10

CoeaunnuTe 6anky nesyio (4.1), 6anky

npasyto (4.2) v nuueyio naHenb (3.1)

6ontom (4.5) c wanboii (4.9) n rarikon

(4.7) (BUHTBI C raiikamm HaXMBUTb, HO He TMpumeyatne — Ha jaHHOM PUCYHKE IBEPU U KPbilun Wkados
SaTFIFI/IBaTb). He MoKasaHbl.




=i
A

LWar 11

YcTaHoBUTb XO040BOM Npoduiib (1.1)
Ha 6anku (4.1, 4.2) n 3adumkcmnpoBatb
BUHTamMu (4.6) ¢ ralikamu (4.8)

B YKa3aHHbIX MecTax (HaX1BUTb, HO
He 3aTarmeaTth).

MpoBepuTb, 4TOOLI XO40BOM NPODUITL
(1.1) n cunosble 6anku (4.1, 4.2)
Haxo4uNCb Ha OHOM OCK.

Mpy HEO6GXOANMOCTU BbIPOBHSATH
wkadbl — 3aTAHYTb BUHTbI (4.6)

v ranku (4.8) xopoBoro npoduns,

a Takke 60nTbl (4.5), walidbl (4.9)

v raiku (4.7) coeanHeHns 6anox.

Lar 12

YcTaHoBUTL NneBbin (1.3)

1 nNpaBbili (1.2) KPOHLUTENHbI
(nocTtaBnsalTCA B COBpaHHOM BUAE)

B HUDKHUX YacTsax nesow (2.1)

1 npaBoii (2.2) 60KOBbIX NaHenewn

1 3adunkcmnpoBaTb ABYMS BUHTamu (2.9)
v BuHTamu (1.4).

LWar 13

Ha KpOHLITEVHbI YCTAHOBUTb POJINKNA
nns dukcaumm aeepeit (1.8), 3akpenue
VX BUHTaMK pe3bO0BbIAABAVBAIOLLIMMN
(1.9).

Lar 14

YCTaHOBUTb KPOHLUTENH NaHenn anueson
(3.5) B ueHTpe Ganok (4.1, 4.2) n
3adukcmpoBaTb BUHTOM (3.7) C rankom
(3.10).

IMpumeyatne — Ha JaHHOM PUCYHKe ABEPY W KPbILLM LiKahOB
He MoKa3aHbl.



K

War 15

YCTaHOBUTbL NaHesb IMLEBYIO JIEBYIO
(3.2) Ha 6anky nesyto (4.1)

1 3aduUKCnpoBaTh paHee
YCTaHOBNEHHbIMU BUHTamMK (4.7)

C rakamu (4.8) B yka3aHHbIX MECTax.

MoBTOPUTL AEACTBMA AaHHOIO Lwara
C naHesnbio nuueBol npaeoii (3.3).

Lar 16

3adukcnposaTb NaHeNn MNLEBbIE
nesyto (3.2) v npasyio (3.3)
HakNaaKom naHenun nuuesom (3.4)
BUHTamMu (3.11).

LWar 17

3adukcnposaThb rankamu (3.9)
HaknaaKy naHenu nuueson (3.4)
C TbIJIbHO CTOPOHbI.

Mpumeyatve — Ha JaHHOM pucyHKe ABEPY U KPbILLY LuKadoB
He noKaaaHbl.




Lar 18

MpownssecTn HaBec asepun (1)

Ha X040Bble KapeTku (BXoaAT

B KOMMAeKT npodungd) (1.1).
3adukcnpoBaTb kapeTkun

B Npodune Asepu AByMS
dukcartopamu kapeTku (1.5)

C BHYTPEHHUM LLECTUMPAHHUKOM,
MCMNOMb3Ysl LECTUIPAHHbIN K04
(BXOAUT B KOMIMIEKT NOCTABKW).

Lar 19

MpownseBecTn pukcaumio pasaBUKXHbIX
nseper (1) B HAXHeN YacTu,
3aBens ponuku (1.8) nesoro (1.3)

1 NpaBoro (1.2) KPOHLLTENHOB B
rnasbl COOTBETCTBYIOLLNX OBEPEN.
3adukcnpoBaTb KPOHLUTEVHbI

C PONMKaMM B HY>XHOM MOJIOXEHUN,
MCNOJb3YS LUECTUIPAHHbIN KITHOY.
Mpun HEO6XOAMMOCTN YCTAHOBUTL
ctonop asepw (1.7), 3admukcnposas
ero ¢ukcatopom (1.6) BHyTpM
xoposoro npodung (1.1).

Lar 20

BbicTaBuTb ABEPL (1) N0 BbICOTE
durkcaTopom ctonopa asepwu (1.6),
MCMNONb3Ys LWECTUrPaHHbIN KoY
(BXOAUT B KOMIMIEKT NOCTABKM).

Llar 21

YCTaHOBUTb HA BHELLHME OOKOBbIE YacTu

ABepei nsonupyoLime yronkum (2.12),
3aKpenuB BUHTaMu (2.6).

LLar 22
MosTopuTe warn 18-20 ana BTopomn
nsepu (2).

Llar 23
MopcoennHUTL OOMH KOHew, MpoBoaa

3a3emneHns (2.5) K KOHTaKTy Ha naHenm

6okoBoi npasoit (2.1),
a ApYro NpuKpyTUTb K Kapkacy
wkada 6onTom (2.7) ¢ waribon (2.8).

I'Ip|/| HEeobX0AMMOCTUN — HAaKNTIEeUTb 3HAKM

3asemnenus (2.11).

Llar 24

MosTopuTe war 23 gnsa naHenn 60KOBOMN

nesowm (2.2).

Mpumeyate — Ha JaHHOM pUCyHKe ABEPH 1 KPbiLLM LiKaoB
He NoKasaHbl.



d =

IT CABINET BY ZPAS SERIES
(KIT OF SLIDING DOORS OF COLD AISLE)

Installation manual

10



K

COMPOSITION OF KIT OF SLIDING DOORS OF COLD AISLE

Completeness kit
Right sliding door — 1 pc

\ (1) Door - 2 pcs

Sliding door left — 1 pc

(2) Door - 2 pes

unning profile M&x8 - 1 pc
(11) Running profile M&x8 - 1p
(12) R bracket - 1pc

(13) L bracket - 1pc

(1) Screw M6x16 - L pcs

(15) Carriage lock - & pcs

Door stop catch - & pcs

(17) Door stop - & pcs

Door locking roller - 2 pcs

f
®
s
@
©

Thread forming screw Mix8 - 2 pcs

11



=i
A

Kit Ne 2

(1) Right-hand side panel - 1 pc

22 Left-hand side panel - 1 pc

@3 Side bracket - 16 pcs

(1) Lower brackef - & pcs

= (25) Ground wire - 2 pcs
G Mx16 bolt - 8 pcs

% @7 Thread forming screw M&x8 - 10 pcs
©

© Washer 6 - 2 pcs
M6x10 screw - & pcs
80 M6x12 DIN 7500 screw - 52 pes

@7 Ground sign D = 30 mm - & pcs

@1 Insulating corner - 2 pcs

12



=i
A

Kit Ne 3

o

Iy

(37 Raof front panel - 1pc

(2) Left-hand front panel - 1 pc
(33) Right-hand front panel - 1 pc

@ Trim - 1pc

Q/ﬁ (35) Front panel bracket - 1pc

M5x12 screw - 7 pcs
(37 M6x16 DIN 965 screw - 5 pcs

Washer 5 - 7 pcs

@ 5 flange nut - 2 pes

® 6 flange nut - 9 pcs
(1) Thread forming screw MSx16 DIN 7981 - 2 pes

Kit Ne 4

|

f
I

(41 Left-hand beam - 1 pc
(&2 Right-hand beam - 1 pc

] (&3) Beam bracket - 2 pcs
&9, (c) M12x20 bolt - & pes
O  ©M230bolt - Tpcs
M6x16 DIN 965 screw - 11 pcs
&) 12 flange nut - 1pcs
6 flange nut - 15 pcs

Washer 12 - 5 pcs
M6x20 bolt - & pcs
(&) Washer 6 - 8 pcs

1) Washer 6 - & pcs

13



K

INSTALLATION ORDER

For installation, you need

a TORX L-shaped wrench T25,
a kit of wrenches, and a Phillips
screwdriver.

Arrange the cabinets strictly
opposite each other on the

same axis. The distance between
the cabinets should be 1200 mm.
Install the cabinets horizontally
at the same height on a level,

if they are mounted on feet.

Before assembling the kit of doors

for the sliding cold aisle, it is necessary
to install the ITK by ZPAS cold aisle
roof according to the instruction
ZP.R.001.1M.

Step 1

Unpack the product with a locksmith’s
knife. Cut the package carefully so as
not to damage the protective coating
of the parts in the package.

Step 2

Place the right-hand side panel (2.1)
on the cabinet and mark the location
of the side brackets (2.3) and lower
brackets (2.4).

Step 3

Fix the side brackets (2.3) with the screw

(2.10) on the vertical uprights in the
required places.

Step 4

Fix the lower bracket (2.4) with the screws

(2.7) on the lower and upper profiles in
depth in the required places.

Note — In this figure, the doors and roofs of the cabinets are not
shown.

14




=i
A

Step 5

Hang the right-hand side panel (2.1)
onto the cabinet and fix it with screws
(2.10) in the places where the brackets
(2.3, 2.4) are installed.

Step 6
Repeat steps 2-5 to install the
left-hand side panel (2.2).

Step 7

Attach the beam bracket (4.3)

to the left-hand beam (4.1)

and fix with bolts (4.10),

washers (4.11, 4.12) and nuts (4.8).

Step 8

Install the left-hand beam (4.1)
in the indicated place and fix with
bolts (4.4) and washers (4.9).

Step 9

Install the roof front panel (3.1)

on the cold aisle roof frame in such
a way that the holes of the support
bracket of the front panel coincide
with the holes for connecting
beams (4.1, 4.2). Fix the front panel
to the roof frame with screws (3.6)
and washers (3.8).

Step 10 Note — In this figure, the doors and roofs of the cabinets are not
Connect the left-hand beam (4.1) shown.

and the right-hand beam (4.2)

and roof front panel with a bolt (4.5)

with a washer (4.9) and a nut (4.7)

(screws with nuts to bait, but not to

delay).

15



K

Step 11

Install the running profile (1.1)

on the beams (4.1, 4.2) and fix

it with screws (4.6) and nuts (4.8)
in the specified places (to bait,

but not to delay).

Check that the running profile (1.1)
and the supporting beams (4.1, 4.2)
are on the same axis. If necessary,
align the cabinets -tighten the
screws (4.6) and nuts (4.8)

of the running profile as well

as the bolts (4.5), washers (4.9)
and nuts (4.7) of the beam
connection.

Step 12

Install the left (1.3) and right (1.2)
brackets (supplied assembled)

in the lower parts of the left (2.1)
and right (2.2) side panels and
fix with two screws (2.9)

or screws (1.4).

Step 13

Install door locking rollers (1.8)
on the brackets, fixing them
with screws (1.9).

Step 14

Install the front panel bracket (3.5)
in the center of the beams (4.1, 4.2)
and fix with the screw (3.7)

and nut (3.10).

16

Note — In this figure, the doors and roofs of the cabinets are not
shown.



Step 15

Install the left-hand front panel (3.2)
on the left beam (4.1) and fix the
previously installed screws (4.7)
with nuts (4.8) in the specified
places.

Repeat this step with the right-hand
front panel (3.3).

Step 16

Fix the left-hand front panels (3.2)
and right-hand (3.3) with the trim (3.4)
with tscrews (3.11).

Step 17
Fix the trim (3.4) on the rear side
with nuts (3.9).

Note — In this figure, the doors and roofs of the cabinets are not
shown.

17



K

Step 18

Hinge the door (1) on the carriages
(included in the profile kit) (1.1). Fix
the carriages in the door profile with
two carriage locks (1.5) with internal
hexagon, using the hexagonal key
(supplied).

Step 19

Fix the sliding doors (1) in the lower
part by inserting the rollers (1.8)

of the left (1.3) and right (1.2)
brackets into the grooves of the
appropriate doors. Fix the brackets
with rollers in the required position
using hexagonal key.

If necessary, install the door

stop (1.7), fixing it with the lock (1.6)
inside the running profile (1.1).

Step 20

Adjust the door (1) to the height
with the door stop catch (1.6),
using the hexagonal key (supplied).

Step 21

Install the insulating corners (2.12)
on the outer sides of the doors,
securing them with screws (2.6).

Step 22

Repeat steps 18-20 for the second Note — In this figure, the doors and roofs of the cabinets are not
door (2) shown.

Step 23

Connect one end of the ground

wire (2.5) to the contact on the right

side panel (2.1), and screw the other end
to the cabinet frame with bolt (2.7)

and washer (2.8). If necessary —

stick grounding signs (2.11).

Step 24
Repeat step 23 for the Left-hand side
panel (2.2).

M3paHue / Version 3
18



